
KHANH HOA PROVINCIAL PEOPLE’S COMMITTEE 

COASTAL CITIES SUSTAINABLE ENVIRONMENT PROJECT (CCSEP) 

ENVIRONMENTAL AND SOCIAL IMPACT 

ASSESSMENT 

(Final Report) 

NhaTrang City Subproject 

Hanoi, November 2016 

SFG2540 v3 rev
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed
P

ub
lic

 D
is

cl
os

ur
e 

A
ut

ho
riz

ed



  

 

 

KHANH HOA PROVINCIAL PEOPLE’S COMMITTEE 

 
COASTAL CITIES SUSTAINABLE ENVIRONMENT PROJECT (CCSEP) 

 

 

 

 

 

 

 

 

 

 

ENVIRONMENTAL AND SOCIAL IMPACT 

ASSESSMENT 
 

(Final Report) 
 

 

NhaTrang City Subproject 

 

 
EMPLOYER 

DEVELOPMENT PROJECT MANAGEMENT 
[...]
Construction of box culvert connecting 

M1 Channel to balancing lake in the west 

of Vinh Hai Ward 

4x(2x2.5) 

15m 

2.8-3.88 

4 
m 

120 

572 

 Total    692 

8 
Box culvert from balancing lake to 

railway bridge 
2x(2,5x2,5) 4-4.12 m 72 

9 

Construction of box culvert connecting 

Nguyen Khuyen Outlet to 1.05ha 

balancing lake  
2x(2x2)m 4-4.12 m 187 

TOTAL m 6,786 

(3) Combined sewer overflows:  

Six combined sewer overflows would be constructed with the dimensions and locations shown in 

the following Table 1-3: 

Table 1-3. Location and dimension of the combined sewer overflows 

TT Pumping station Location 
Dimension 

(length*width*height) 

1 
Wastewater combined 

sewer overflows 1 (CSO1) 

At the end of box culvert of  M1 

Channel 
3.3*1.1*4.44 

2 
Wastewater combined 

sewer overflows2 (CSO2) 

Outlet at the end of Nguyen 

Khuyen street 
4.2*2.0*4.1 

3 
Wastewater combined 

sewer overflows3 (CSO3) 

Existing channel next to Son Thuy 

Shipyard 
4.05*2.8*3.36 

4 
Wastewater combined 

sewer overflows4 (CSO4) 

The beginning end of Pham Van 

Dong  street, opposite Ton Than 

Tung  street 

3.05*2.5*2.46 

5 
Wastewater combined 

sewer overflows5 (CSO5) 
Near Tran Phu Bridge 5.25*2.7*2.57 



Coastal Cities Sustainable Environment Project (CCSEP)                                                 Nha Trang City Subproject  

Environmental and Social Impact Assessment Report 

 

 
21 

TT Pumping station Location 
Dimension 

(length*width*height) 

6 
Wastewater combined 

sewer overflows6 (CSO6) 

Road along the embankment of 

Cai River, opposite to Tran Kim 

Hung  street 

3.8*1.9*2.92 

(4) Wastewater pumping stations:  

The subproject would build 4 intermediate wastewater pumping stations and 1 main wastewater 

pumping station with submersible pumps in reinforced concrete pumping chambers.  

Table 1-4. Location and capacity of wastewater pumping stations (WWPS) 

No. 

Name of 

WWPS  

 

Location 
Capacity  

(m3/d) 

Area  (m2) (depth) 

1 PS1 

Sidewalk of Pham Van Dong street toward 

Mai Xuan Thuong street is about 4m away 

from the existing box culvert (M2 Channel)  

1,839 
BxH=5x9 

4.63min depth 

2 
PS2 Vacant land at the foot of Xom Bong Bridge 

(to the East of the Bridge) 
2,820 

BxH=5x9 

5.53min depth 

3 
PS3 Planned sidewalk of intersection of Cai river 

embankment road and Chu Dong Tu street 
873 

BxH=5x9 

6.85m in depth 

4 

PS4 Sidewalk of Than Nhan Trung street,  25m 

away from intersection of Pham Van Dong  

street 

1,378 
BxH=5x9 

5.8m in depth 

5 

PS5-Main 

pumping 

station 

Land lot X7 (green planning area  in 

accordance with detailed planning at scale of 

1/2000 for Vinh Hai-Vinh Hoa ward 

residential area) 

14,287 
BxH=50x33 

8.76m in depth 

(5) Odor Prevention Manholes: 

509 inlets would be replaced with odor prevention manholes. Dimension of each inlet is 

400x400x400 (mm) on the main roads: Dien Bien Phu street, Dang Tat  street, Bac Son  street, Cu 

Chi  street, Pham Van Dong  street, and April 2 street in the North. 

(6) Drainage pumping station: 

The drainage pumping station wouldbe located at downstream of the existing channel to Cai River  

in Land Lot D5 of the detailed planning at scale1:2000 of southwestern Hon Nghe. The pumping 

station borders the planned road of Nha Trang I-resort to the West and East with the elevation of 

the road at +3.50m, and vacant lands to the North and South. 

This pumping station would solve flooding for the northern area of the city, such as the streets of 

Dien Bien Phu, Nguyen Khuyen, April 2 street. 

By2021, the subproject would construct the drainage pumping station with a capacity of 10m3/s 

equipped with 03 pumps (2 operating pumps and1 standby pump) with a capacity of 5m3/s, H=4m 

each. The civil works would include a chamber, a discharge channel, a pump house, and a 

discharge channel meeting a discharging capacity of 40m3/s, in consistence with the urban 

development plan in the future. The pumping station would be located on an area of 1.29ha.  



Coastal Cities Sustainable Environment Project (CCSEP)                                                 Nha Trang City Subproject  

Environmental and Social Impact Assessment Report 

 

 
22 

 

Figure 1-4. Location of the drainage pumping station 

(7) Sewers : 

Table 1-5. Sewers 

 Sewers  
Diameter 

(mm) 

Cover 

Depth 

(m) 

Length 

(m) 

1 
Pham Van Dong  street (Duong De residential area) 

- gravity sewer  
D300 1.0-4.05 1,046 

2 Road in Duong De residential area - gravity sewer D300 2.94-3.76 314.6 

3 
Pham Van Dong  street– pressure pipe from PS4 

(Duong De residential area) to gravity sewer 
D200 1-1.59 924 

4 Dien Bien Phu street - gravity sewer D400 1.1-1.89 383 

5 Duong Hien Quyen street - gravity sewer D400 1.2-2.78 863 

6 
Pham Van Dong  street (Dien Bien Phu intersection 

to PS1) 
D400 1.2-2.2 431 

7 Gravity sewer on Road No. 4 D300 1.5-2.0 1,209 

8 
Pressure pipe from PS1 to combined sewer on Mai 

Xuan Thuong street 
D200 0.92-1.6 749 

9 

Pressure pipe from PS3 to April 2 street (Doan Tran 

Nghiep intersection), then running along April 2 

street 

D200 0.91-3.3 808 

Drainage pumping station  

170m 

240m 

Residential area 

ara70m 



Coastal Cities Sustainable Environment Project (CCSEP)                                                 Nha Trang City Subproject  

Environmental and Social Impact Assessment Report 

 

 
23 

10 
Pressure pipe from PS2 in Son Thuy Cluster to 

April 2 street 
D200 0.96-1.0 871 

11 
Sewer on Pham Van Dong  street from CSO4 to 

the river embankment road 
D300 2.46-4.04 380 

12 
Sewer on Pham Van Dong  street from CSO5 to 

the river embankment road 
D300 2.57-3.03 129 

13 
Sewer on the river embankment road from Pham 

Van Dong  street to PS3 
D300 3.35-4.15 517 

14 Sewer from CSO2 to PS5 – Vinh Hai Ward D400 4.25-5.79 534 

15 Sewer from CSO1 to PS5 – Vinh Hai Ward D800 4.34-6.26 76 

16 
Pressure pipe from PS5 to WWTP – Vinh Hai 

Ward, Vinh Ngoc Commune 
D700 1.37-1.6 1,773 

17 Pressure pipe from April 2 street to Road no. 4  D90  37 

 Total   11,005.6 

(8) Northern Wastewater Treatment Plant: 

The Northern WWTP serving the entire northern area of the city would be located in Vinh Ngoc 

commune – Nha Trang City, on an area of 3.03 ha. The current site is vacant land, about 100-300m 

away from the sparsely populated residential area. This location is consistent to the approved 

detailed planning at scale 1:2000 of the southern Hon Nghe. The capacity of the WWTP would be 

15,000m3/day, divided into 2 modules with 7,500m3/day each, using the oxidation ditch 

technology. The  WWTP effluent would comply with the National Technical Regulation on 

Industrial Wastewater, QCVN 40:2011/BTNMT column A, meeting water quality for water 

supply with the main parameters shown in Table 1-6. 

Table 1-6.Main parameters of the effluent quality 

No. 
Parameter Unit 

Influent data Effluent data QCVN 40:2011/BTNMT 

column A  

1 pH - - 6-7 6 - 9 

2 COD mg/l 270 <50 75 

3 BOD5 (20 0C) mg/l 150 <10 30 

4 Total suspended solid (TSS) mg/l 160 <20 50 

5 Ammonia  (by N) mg/l 23 <3 5 

6 T- N mg/l 30 <10 20 

7 Phosphate (by P) mg/l 7 <4 4 

8 Total Coliforms mg/l - <3,000 3,000 

The effluent would be discharged to the canal next to the WWTP and then to Cai River. The canal 

is about 1km long, while the discharging section to Cai river would be about 650-700m. The 

distance from the receiving point on Cai river to the river estuary is about 4.5km. The canal is 

about 6-12m wide and 1m deep. 

The current elevation of the area varies from -0.8 to +5.0m, while the designed elevation is 

+3.8m.After completion of site leveling for the WWTP area to +3.5m, the elevation of the area 

would be approximate 4,5m. 

The WWTP would comply with the National Building Code on Urban Engineering Infrastructures 

QCVN 07:2010/BXD, requiring a buffer zone of 30 m from the fence of a WWTP using biological 

treatment technology with sludge treatment by mechanic equipment in combination with odor 

collection and without sludge drying beds. This technology has been successfully applied in the 

Southern WWTP, and its offensive odor is negligible. 



Coastal Cities Sustainable Environment Project (CCSEP)                                                 Nha Trang City Subproject  

Environmental and Social Impact Assessment Report 

 

 
24 

Trees would be planted within the open spaces and surrounding the fence of the WWTP to create 

a green landscape and limit odor if any. The greening belt would be 3m wide from the fence and 

30m wide from the residential area on the west side of the WWTP. The WWTP’s lay-out is 

presented in the Figure 1-5. 

 
(  

Figure 1-5. Plan of the WWTP and the buffer zone 

Investment quantities of the WWTP are presented in Table 1-7. 

Table 1-7.Quantities of WWTP 

NO. 

 

 

Items 
No. of 

module 

Mass flow 

of each 

tank 

Diameter Length Width Height 

Water 

depth 

Effecti

ve 

volum

e of 

each 

tank 

for each tank 

m3/h m m m m m m3 

1 
Influent distributing 

channel  
1 1,606  3.0 3.0 5.70 4.90 44 

2 Coarse screener ditch 2 1,606   1.0    

3 Fine screener ditch 2 1,606   1.5    

4 
Air-scouring sand and 

grease removal tank 
2 803  20.0 2.9 3.10 2.38 127 

NúiHònNghê 

 

Existing 

drainage 

ditch 

Vacant 

land and 

sparely 

populated 

area 

Returned road  



Coastal Cities Sustainable Environment Project (CCSEP)                                                 Nha Trang City Subproject  

Environmental and Social Impact Assessment Report 

 

 
25 

NO. 

 

 

Items 
No. of 

module 

Mass flow 

of each 

tank 

Diameter Length Width Height 

Water 

depth 

Effecti

ve 

volum

e of 

each 

tank 

for each tank 

m3/h m m m m m m3 

5 

Discharge ditch of 

air-scouring sand and 

grease removal tank 

1 1,606  1.2 4.1 5.00 4.20 21 

6 By-pass channel  1 641  1.2 4.1 5.30 4.20 21 

7 Distribution chamber 2 965  4.7 2.0 5.90 5.10 48 

8 Anoxic tank  2 1,930  11.0 11.0 5.90 5.00 605 

9 Oxidation ditch 2 965  36.6 17.6 5.90 5.00 2,887 

10 
Final sedimentation 

tank 
2 965 25.0   4.46 3.90  

11 Disinfection tank 1 965  14.2 9.0 5.97 3.70 473 

12 
Effluent flow 

measuring chamber 
1 965  1.5 4.0 2.90 2.27 14 

13 
Outlet channel to 

river  
1 1,606  190.0 1.0 1.00 1.00 190 

14 

Excess/recycled 

activated sludge 

pumping station 

2 965  6.6 3.5 6.35 5.85 135 

15 
Septic sludge 

receiving tank 
1 28  10.0 5.6 2.20 1.75 75 

16 Gravity thickener 2 20 9.0   4.20 3.60 207 

17 Sludge storage tank 1 20  8.7 5.0 4.10 3.60 157 

18 Foam collecting tank  1 55  9.0 6.0 4.10 3.60 194 

19 
Potable water 

reservoir 
1 70  6.0 6.0 2.80 2.10 76 

The Northern WWTP is an item under CCESP but it has not been implemented due to shortage of 

investment fund. The CCESP ESIA, which includes the Northern WWTP, was approved by Khanh 

Hoa People Committee and the World Bank. The WWTP was proposed to be constructed with a 

capacity of 14,000m3/day for Phase 1 and to be upgraded to 21,000m3/day in Phase 2. Under the 

subproject, the Northern WWTP is proposed to be of a capacity of 15,000m3/day with the same 

treatment technology proposed under the CCESP. 

The treatment capacity of the WWTP has been calculated for meeting the city wastewater 

treatment need till 2025, with a beneficiary population of 131,459 persons (in which the 

populations of the urban and suburban areas which are about 92,806 persons and 18,653, 

respectively, and a number of visitors of about 20,000 persons). The rates of wastewater collection 

in the urban and suburban areas are 80% and 20%, respectively. The volume of average wastewater 

collection in one day is about 11,000 m3, in which the volume of the average wastewater collection 

in public area is about 2,200 m3. The volume of sludge arising from the WWTP would be about 

2.3 tons per day. The collected wastewater is mainly domestic wastewater; therefore, the sludge 

arising from the WWTP would not expected to contain heavy metals and hazardous substances. 



Coastal Cities Sustainable Environment Project (CCSEP)                                                 Nha Trang City Subproject  

Environmental and Social Impact Assessment Report 

 

 
26 

The WWTP will collect untreated wastewater from residential areas such as Vinh Hai, Vinh Phuoc 

and Vinh Tho ward, Duong De residential area, Vinh Hoa urban area, residential area near Ba 

Lang discharge gate before discharging into environment. The wastewater collection scope of the 

WWTP is presented in the Figure 1-6. 

 

Figure 1-6. Wastewater collection areas 

(9) Regulating lake 

The regulating lake would be located in the north of Vinh Hai ward on an area of approximate 

1.05ha with 4.5m in depth. The embankment structure from invert elevation -1.0m to normal water 

level +1.0m would be constructed with rock revetment. The slope from normal water level to 

embankment top would be designed with concrete squares for grass seeding. A green belt of 2.6m 

wide would be constructed right next to the embankment with a 1.5m wide footpath. Six 

maintenance stairs accessible to the lake for maintenance and dredging would also be constructed.  

 (Duong De residential area + 

Vinh Hoa urban area, Ba Lang 

discharge gate) 

Vinh Phuoc, Vĩnh Tho 

Vinh Hai 

WWPT 



Coastal Cities Sustainable Environment Project (CCSEP)                                                 Nha Trang City Subproject  

Environmental and Social Impact Assessment Report 

 

 
27 

 

Figure 1-7. Plan and cross section of the designed lake 

School sanitation: Four new rest rooms would be constructed in the four primary schools below: 

- Vinh Hai Primary school No. 2 on Nguyen Khuyen Street: A 72 square meter rest room 

for 400 school children. 

- Vinh Hoa Primary school No. 2 on Ngo Van So Street: A 90 square rest room for 

400school children. 

- Vinh Hoa Primary school No. 1 on Dien Bien Phu Street: A 90 square meter rest room for 

1,050 school chidren. 

- Vinh Tho Primary School on Ton That Tung Street: A 50 square meter rest room for 

800school children. 

Balancing lake 



Coastal Cities Sustainable Environment Project (CCSEP)                                                 Nha Trang City Subproject  

Environmental and Social Impact Assessment Report 

 

 
28 

Pursuant to the national technical standard(TCVN 8793: 2011),20-30 primary school boy children 

would require at least a urinal, a toilet, and a sink. For female school students, a toilet and a sink 

would be required for maximum 20 students.  

1.2.2. Component 2 

This component includes investments in construction of the roads and embankments on the 

northern and southern banks of Cai River, Chu Dong Tu street and Road No.4. The locations of 

work items under Component 2 are shown in Figure 1-8. 

 

Figure 1-8. Plan of work items under Component 2 

The main specifications are presented below: 

 To prevent flooding and bank erosion, 423m of embankment of the northern bank of Cai River 

from Xom Bong bridge to Chu Dong Tu Road would be constructed with green landscaping. 

The embankment structure would be designed with 02 types, gravity embankment and wall 

corner embankment on pile. 

 2,064 m of road would be constructed on the south of Cai River from the railway to Ha Ra 

bridge. This would be a two-way road 16m wide, including a 2m separating strip in the middle. 

The pavement would be 5m on the residential area side and 7m on the river bank side. The 

right of way would be 28m wide. The road would be equipped with a full infrastructure 

including drainage, electric systems, lighting system, trees, and telecommunication systems. 

In every 10m, a slot would be reserved for tree planting.   



Coastal Cities Sustainable Environment Project (CCSEP)                                                 Nha Trang City Subproject  

Environmental and Social Impact Assessment Report 